



JIANGSU JAYSUN GLOVE CO.,LTD

TEST REPORT

PRODUCTS	DISPOSABLE VINYL GLOVE		CUSTOMER			
SIZE	M/L	QTY	M1500CTNS/L1000CTNS		LOT	20230825
MANUFUTURE DATE	2023.8.25	SAMPLE QTY	M500PCS/L500PCS		REPORT DATE	2023.9.5
TYPE	POWDER FREE	TEST BASIC	TECHNICAL REQUIREMENT			
TEST QUALITY	CLAUSE	TEST ITEM	REQUIREMENT		TEST RESULT	RESULT
I	4.2/5.2	SURFACE	AQL1.5		MEET REQUIREMENT	PASS
S-2	4.1/5.1	SIZE	SMALL	LENGTH ≥230mm	NA	NA
				WIDTH 85±3mm	NA	
				WRIST 0.04±0.01mm	NA	
				PLAM 0.06±0.01mm	NA	
				FINGER 0.05-0.10mm	NA	
			MEDIUM	LENGTH ≥230mm	238-245 mm	PASS
				WIDTH 95±3mm	95-97 mm	
				WRIST 0.04±0.01mm	0.04	
				PLAM 0.06±0.01mm	0.062-0.070mm	
				FINGER 0.05-0.10mm	0.072-0.090mm	
			LARGE	LENGTH ≥230mm	238-247mm	PASS
				WIDTH 105±3mm	105-107mm	
				WRIST 0.04±0.01mm	0.040-0.043mm	
				PLAM 0.06±0.01mm	0.063-0.070mm	
				FINGER 0.05-0.10mm	0.075-0.095mm	
S-2	4.3/5.3	Tensile Property	TEST BASED ON GB/T528-2009,Tensile≥300%, Force≥4.8N		AVERAGE Tensile≥310%, Force≥6N	PASS
I	4.4/5.4	Impermeability	TEST BASED ON GB24786-2009 APPENDIX A, AQL4.0		NA	NA
Conclusion	Meets standard requirements					

Inspector: 南梦

Reviewer: 曹沙莉

Approval: 陈芳